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Test report no.1-1531-01-05/09

1 General information

1.1 Notes

The test results of this test report relate excklgito the test item specified in 3.1.1. The CETRC ICT Services
GmbH does not assume responsibility for any comzhssand generalisations drawn from the test resuith regard to
other specimens or samples of the type of the ewiip represented by the test item. The test rapaxt only be
reproduced or published in full. Reproduction oblmation of extracts from the report requires fméor written
approval of the CETECOM ICT Services GmbH.

Testlaboratory manager cn=Jakob Reschke, 0=CETECOM ICT Services GmbH,
ou=RES-100323, email=Jakob.Reschke@ict.cetecom.de, c=DE
2010.06.24 08:43:55 +02'00'

2010-06-15 Jakob Reschke 010.06.24 08:43:55 +02'00

Date Name Signature

Technical responsibility for area of testing:

cn=Joerg Warken, o=Cetecom ICT Services GmbH,
ou=WAK-100120, email=Joerg.Warken@ict.cetecom.de, c=DE

2010-06-15 Joerg Warken 2010.06.24 09:18:39 +02'00'

Date Name Signature
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1.2 Testing laboratory

CETECOM ICT Services GmbH

Unterttrkheimer Straf3e 6 - 10
66117 Saarbriicken

Germany

Phone: +49681598-0

Fax: +49 681598 - 9075
e-mail: info@ICT.cetecom.de
Internet: http://www.cetecom-ict.de

The test laboratory (area of testing) is accrediteéccording to
DIN EN ISO/IEC 17025
DAR registration number: DGA-PL-176/94-D1

State of accreditation:

Federal Motor Transport Authority (KBA)

PEEIEENR )7 DAR registration number: KBA-P 00070-97

Testing location, if different from CETECOM ICT Services GmbH:

Name
Street
Town
Country :
Phone
Fax

1.3 Details of applicant

Name: SIEMENS Audiologische Technik GmbH
H WS AU QM 4

Street: Gebbertstrasse 125

Town: 91058 Erlangen

Country: GERMANY

Fax: +49 9131 308-3207

Contact: Clemens Meythaler

E-mail: clemens.meythaler@siemens.com

Telephone: +49 9131 308-3000

1.4 Application details

Date of receipt of order: 2010-02-05
Date of receipt of test item: 2010-05-19

Date of start test: 2010-05-19
Date of end test: 2010-06-15

Persons(s) who have been
present during the test: -/-

2010-06-24 Page 4 of 49
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2 Test standard/s

Title 47 of the Code of Federal Regulations; Chaptd-
47 CFR Part 15 2009-10 Federal Communications Commission
subchapter A - general, Part 15-Radio frequency déses

Spectrum Management and Telecommunications - Radio
Standards Specification
Low-power Licence-exempt Radiocommunication Device@ll
Frequency Bands): Category | Equipment

RSS - 210 Issue 7 2007-06

2010-06-24 Page 5 of 49
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3 Technical tests

3.1 Details of manufacturer

Name: SIEMENS Audiologische Technik GmbH
H WS AU QM 4

Street: Gebbertstrasse 125

Town: 91058 Erlangen

Country: GERMANY

3.1.1 Test item

Kind of test item : TEK Connect / ConnexxLink

Type identification : TEK Connect / ConnexxLink

Rad. not labeled (see photos)
Cond. RW81082

S/N serial number

HW hardware status : 0033 245 00039

SW software status : V2.1

Frequency Band [MHz] : ISM band 2.400 - 2.483,5
Type of Modulation : FHSS - QPSK

Number of channels : 79

Surface mounted internal antenna! For more informaton, please take

Al a look at the sub-clause % photos of the EUT
Power Supply : 4.0 DC by battery

Temperature Range : -20°Cto 55 °C

Max. power radiated: 0.28 dBm EIRP

Max. power conducted: 3.17 dBm

2010-06-24 Page 6 of 49
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3.1.2 Additional EUT information For IC Canada (appendix 2)

IC Registration Number: 267AB-WL200AP
Model Name: TEK Connect / ConnexxLink
SIEMENS Audiologische Technik GmbH
Manufacturer (complete Address): Gebbertstrasse 125
91058 Erlangen
GERMANY
Tested to Radio Standards Specification (RSS) No.: RSS-210 Issue 7
Open Area Test Site Industry Canada Number: IC 3462C-1
Frequency Range (or fixed frequency) [MHz]: ISM band 2400 — 2483.5 MHz

Rad. EIRP: 1.07m

s PR 1 (e Conducted : 2.07m

Surface mounted internal antenna! For more

Antenna Type: information, please take a look at the sub-
clause 7— photos of the EUT

Occupied Bandwidth (99% BW) [kHz]: 794

Type of Modulation: GFSK

Emission Designator (TRC-43): 794KFXD

Transmitter Spurious (worst case) [uV/m in 3m]: 371 @ 9606 MHz (Avg)

Receiver Spurious (worst case) [pV/m in 3m]: 355 @ 11969 MHz (Pk)

ATTESTATION:

| attest that the testing was performed or supedvisy me; that the test measurements were madecardance with
the above-mentioned departmental standard(s), lzeadtihe radio equipment identified in this applicathas been
subject to all applicable test conditions specifindthe departmental standards and all of the requénts of the
standards have been met.

Signature:

cn=Joerg Warken, o=Cetecom ICT Services GmbH,
ou=WAK-100120, email=Joerg.Warken@ict.cetecom.de, c=DE
2010.06.24 09:18:07 +02'00'

Test engineerJ6rg Warken Date2010-06-24
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3.1.3 EUT operating modes

EUT o
: Description of . : .
operating . Additional information
| operating modes

mode no.*)
Op. 0 normal mode normal temperature and power source conditions
Op.1 low temperature, low power source conditions
Op. 2 low temperature, high power source conditions
Op. 3 high temperature, low power source conditions
Op. 4 high temperature, high power source conditions

*) EUT operating mode no. is used to simplify thesttplan

3.1.4 Extreme conditions testing values

Description Shortcut Unit Value
Nominal Temperature nbm °C 20
Nominal Humidity Hom % -20
Nominal Power Source ¥ \Y 55

Type of power source: DC by battery

2010-06-24 Page 8 of 49
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4 Summary of Measurement Results and list of all pedrmed
test cases
X No deviations from the technical specifications werascertained
L] There were deviations from the technical specificest ascertained
TC identifier Description verdict date Remark
RF-Testing FCC Part 15 §15.247 - CANADA RSS-210] PASS | 2010-06-24 -I-
Test Specification Not
Clause Test Case Modulation Pass Fail | N/A | performed
None Antenna Gain GFSK Yes
8§15.247(al) Carrier frequency separation GFSK Yes
8§15.247(al) Number of hopping channels GFSK Yes
815.247(a)(1)(iii)| Time of occupancy (dwell time) Yes
§15.247(e) Power_ Spectral density (Hybrldﬂ Yes
system in Inquiry mode/Page scg
: 4 GFSK Yes -
§15.247(a)(1) Spescmim %a;gé’gdéh Oga.thS“ Pi/4 DQPSK | - NA
ystem andwi 8 DPSK _ NA
i GFSK Yes -
§ 15.247 (b)(1) Max'm”m(?“tfu(; power Pil4 DQPSK|  -- NA
(conducted) 8 DPSK - NA
§ 15.247 (b)(1) | Max. peak output power (radiate GFSK Yes
§ 15.247 (d) Band-edge compliance of GFSK Yes
conducted emissions
§ 15.205 Band-edge comp_llance of radiat€ GESK Yes
emissions
Spurious Emission - conducted
§ 15.247 (d) (Transmitter) GFSK Yes
Spurious Emission - radiated
& LE207 () (Transmitter>30 MHz GFSK ves
§ 15.109 Spurious Emlsslons - radiated GFSK Yes
(Receiver)
Spurious Emissions - radiated
& 15208 (Transmitter) <30 MHz GFSK ves
§ 15.107/207 Conducted Emissions <30 MHz  GFSK Yes

2010-06-24

Page 9 of 49




CETECOM ICT Services GmbH CETECOM

Test report no.1-1531-01-05/09

5 RF measurement testing

5.1 Description of test set-up

5.1.1 Radiated measurements

The radiated measurements are performed in vedi@hhorizontal plane in the frequency range froki@ to 25 GHz
in semi-anechoic chambers. The EUT is positionedaamon-conductive support with a height of 0.80 bowe a
conductive ground plane that covers the whole clesimbhe receiving antennas are confirmed with djpetions
ANSI C63.2-1996 clause 15 and ANSI C63.4-2003 d@at14.5. These antennas can be moved over thet raiuie
between 1.0 m and 4.0 m in order to search for mami field strength emitted from EUT. The measurendéstances
between EUT and receiving antennas are indicatethéntest setups for the various frequency ranges.each
measurement, the EUT is rotated in all three ax@d the maximum field strength is received. Thenteal and
unwanted emissions are received by spectrum amalyseere the detector modes and resolution banbsvidver
various frequency ranges are set according to rexpgint ANSI C63-4-2003 clause 4.2.

Antennas are confirmed with ANSI C63.2-1996 item 15

9 kHz - 150 kHz: Quasi Peak measurement, 200 HzlBalh, active loop antenna.
150 kHz - 30 MHz: Quasi Peak measurement, 9 kHzl@&th, active loop antenna.
30 MHz - 1GHz: Quasi Peak measurement, 120 kHz Baltd, Trilog antenna
>1GHz: Average, RBW 1MHz, VBW 10 Hz, waveguide horn

All measurements are done in accordance with thegFand Measurement Guidelines for Frequency Hog@pread
Spectrum Systems DA 00-705 and Appendix A “BLUETQOAPPROVALS”

The EUT is powered by an external power supply witiminal voltage. The signalling is performed frootside the
chamber with a signalling unit (CMUZ200 or other)diylink using signalling antenna.

5.1.2 Conducted measurements

The EUT’s RF signal is coupled out by the antermranector which is supplied by the manufacturer. 3igeal is first
10dB attenuated before it is power divided (~6dBslg@er branch). One of the signal paths is condeitethe
communication base Station (CMUZ200 or other), ttieeioone is connected to the spectrum analyzer. speeific
losses for both signal paths are first checked iwithh calibration. The measurement readings on tpealing
unit/spectrum analyzer are corrected by the smetafit set-up loss. The attenuator, power divisignalling unit and
the spectrum analyzer are impedance matched orh&0 O

Antenna Spectrum
connector -analyzer

‘ Attenuator F"’V.Ver
devider

Power connector

Power
suppl

EUT

Signaling
unit

2010-06-24 Page 10 of 49
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5.2 Referenced documents

None

5.3 Additional comments

None

5.4 Antenna gain

The antenna gain of the complete system is cakuilay the difference of radiated power in EIRP #redconducted

power of the module.

low channel mid channel high channel
2402 MHz 2441 MHz 2480 MHz
Conducted power [dBm]
Measured, GFSK modulatio 213 3.1 2.96
Radiated power [dBm] ) i
Measured, GFSK modulatio 0.28 0.35 0.14
Gain [dBI] } 352 31
Calculated 1.9 ' '
2010-06-24 Page 11 of 49
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5.5 Carrier frequency separation §15.247(a)(1)

Modulation: GFSK

Plot 1 of 1:

C.BER by Cetecom Saatbruscken Germaniy

Ref. Leve| Offzet [dB] Detector Sweeptime [5] Wideo B [Hz] RE [Hz]
125 POS 25m 100k 100000

Mag. [dBm]

:12 ‘ |VN
I Vi Al P W

" u i mrw wr }Lﬂ‘l

-16 & _

A2 Y | | || Y | .| | | | [ [ [
24396 24395 2445 24415 24415 24426 24426 24426 24436

Freq [Hz]

Start Freq [Hz] Stop Freq [HZ] Tracem. Found Feak [dBm] Found Peak [Hz]
24396 24436 hAxH 2253 24436

Result:Channel separation is: ~ 1 MHz

Limits:

Under normal test conditions only Minimum 25 kHz or 20 dB Bandwidth of the hopping
system

2010-06-24 Page 12 of 49
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5.6 Number of hopping channels §15.247(a)(1)

Modulation: GFSK

Plot 1 of 2:
C.BER by Cetecom Saatbruscken Germaniy
Ref. Leve| Offzet [dB] Detector Sweeptime [5] Video B [HZ] REWN [Hz]
125 POS 25m 300k 300000
LI T 11 T 11 T T 11 T 11 T 11 T 11 T 11 T T 11
Mg [87] 0 WA A A AN O A AN AR AR AR A R AT
« A A TRy v
N j
-15 }
-20 I J |
-2 B } i
-30 _{ i
-3
A0 U’JI e | | [ || o | | B I [ | | -
246 24086 241G 24156 2426 24260 243G 24360 244G 24450
Freq [Hz]
Start Freq [Hz] Stop Freq [Hz] Tracem, Found Peak [dBm] Found Peak [Hz]
240 2996 MaXH | zatE | 24460
Plot 2 of 2:
C.BER by Cetecom Saatbruscken Germaniy
Ref. Leve| Offzet [dB] Detector Sweeptime [5] Wideo B [Hz) RE [Hz]
125 PO3 25m nk 30000
i

Mag o] 0 ’j\]{r’\vﬂuﬂuﬂv vﬂvﬁuﬁ\ [f’\] '\Vf’\vﬂuﬁuﬁv -

| . ¢ L

=
T

f—

A0 T L\N
|

L3

-4

_50_I\IIIIIII\II\IIIIIII\III\III\I
244506 2455 24550 2465 24850 2475 24780 2485 24850

Freq [Hz]

Start Freq [Hz] Stop Freq [Ha] Tracem. Found Feak [dBm] Found Peak [Hz]
24456 24856 hAxH H12 24776

Result:The number of hopping channels is: 79

Limits:

Under normal test conditions only at least 15 non-overlapping channels

2010-06-24 Page 13 of 49
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5.7 Time of occupancy (dwell time) 815.247(a)(1)(iii)

For Bluetooth devices:

The dwell time of 0.4 s within a 31.6 second peiiodata mode is independent from the packet tppeket length).
The calculation for a 31.6 second period is a fedip

Dwell time = time slot length * hop rate / numbéhopping channels *31.6 s

Example for a DH1 packet (with a maximum lengtloné time slot)
Dwell time = 625 pus * 1600 1/s/ 79 * 31.6 s = 8.4n a 31.6 s period)

For multi-slot packet the hopping is reduced acitgrdo the length of the packet.
Example for a DH5 packet (with a maximum lengtHied time slots)
Dwell time =5 * 625 us * 1600 * 1/5 *1/s / 79 * 3ls = 0.4 s (in a 31.6 s period)

This is according the Bluetooth Core Specificatbh.1 & V 1.2 & V2.0 (+ critical errata) for all Betooth devices.
Therefore, all Bluetooth devices comply with theG-@well time requirement in the data mode.

This was checked during the Bluetooth Qualificatiests.

The Dwell time in hybrid mode is approximately 208 (in a 12.8s period)

2010-06-24 Page 14 of 49



CETECOM ICT Services GmbH CETECOM
wm«.-

Test report no.1-1531-01-05/09

5.8 Power Spectral density (Hybrid system in Inquiry male/Page scan)
815.247(e)

Plot 1 of 1:

Not applicable

Result: Power density: - dBm/Hz = - dBm / 3 kHz
Correction factor from dBm/Hz to dBm / 3 kHz is +84IB

Limits:

For digitally modulated systems, the peak pow

spectral density conducted from the intentional

Under normal test conditions only radiator to the antenna shall not be greater thar|8

dBm in any 3 kHz band during any time interval gf
continuous transmission

2010-06-24 Page 15 of 49
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5.9 Spectrum Bandwidth of a FHSS System / 20dB Bandwidit §15.247(a)(1)

Plot 1: GFSK

C.BER by Cetecom Saarbruecizn Germany

Fie Level Offset [dB] Detactor Swe eptime [5] Video Bl [Hz] RBW [Hz]
126 PO% 2 30k 10000

D71 71T 71T 17T T T T T 7 T T T T T T T T T T T T T

Magn. [dBm] 4 [

5 R i
i S| ey 5

: “ i ;

Pefm :40 fJ'U' V\\A _

-0 _\w.wvv"u o

Feald &0 L1 I I [ I I [ R L ]
4 240G 24016 24023 24026 24026 24036 24046
Frequency [Hz]
Faund Peak [48m] Faund Peak [Hz] Trazemade 20 dB Bandwidth Hz]
0696 24026 hAH 794
Plot 2: GFSK
C.BER by Cetecom Saarbruecizn Germany
Fie Level Offset [dB] Detactor Swe eptime [5] Video Bl [Hz] RBW [Hz]
126 PO% 2 30k 10000

tagn. [dBm]
M: PR :
Tracef a 4
race a0 : iny J‘h
el _ |u||
Paakl - IJ V\\M

Fead N A GO N G | NN N R O I RN R D O O R
i 24336 2445 24418 24416 24426 24426 24426

Frequency [Hz]

Faund Peak [48m] Faund Peak [Hz] Trazemade 20 dB Bandwidth fHz]
0471 2406 hAH 788
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Plot 3: GFSK

C.BER biy Cetecom Saarbruedén Germany

Ref. Level Offzet [dB] Detector Sweeptime [5 Wideo B [Hz] R [He]
125 PO% 2 30k 10000
10 ] | | | ] ] | ] | | | ] ]
Magn. [dBm ‘
gn [dBm]

A0 F i
Tracel 5 n M%]JN W\N\,}‘ ]
== Y i

I

- o s ™,
N A/ Ll

Peal L

| | | | | | | | | | | |
" -802.4?86 24736 24736 2436 24316 24316 24826
Frequency [Hz]
Found Peak [dBm] Found Peak [Hz] Tracemode 20 dB Bandwidth [iHz]
W2m 2480 MAXH 784
Results:
Modulation 20 dB BANDWIDTH [kHZz]
Frequency [MHz] 2402 2441 2480
GFX 794 788 794
Pi/4 DQPK NA NA NA
8DPXK NA NA NA
Measurement uncertainty +1kHz

RBW / VBW as provided in the ,Measurement Guidetih@®A 00-705, March 30, 2000)
RBW: 10 kHz / VBW 10 kHz

Limits:

GFSK <1000 kHz
Under normal test conditions only Pi/4 DQPSK < 1500
8DPSK < 1500

2010-06-24 Page 17 of 49
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5.10 Maximum output power (conducted) 8§ 15.247 (b)(1)

Plot 1: GFSK

C.BER by Cet_equ'Saalbru'edién Garmany

Ref. Level Offzet [dB] Detector Sweeptime 5 Videg B (K] REM [Hz]
125 POS 28m 3hd 3000000
5 | T | | | | | | | T | | | | | | T | | | |
L I, Seeen
3 A R
2 et e | il

\

]

Py
ey

||K||||
Sl

[ I e I [ I | I I T I
05
24016 24016 24026 24026 24026 24036 24046

Freq [Hz]

Start Freq [Hz] Stap Freq (2] Tragem, Found Peak [4Bm] Found Peak [Hz]
24016 24046 hiAxH 2128 24026

Plot 2: GFSK

C.BER by Cet_equ'Saalbru'edién Garmany

Ref. Level Offzet [dB] Detector Sweeptime 5 Videg B (K] REM [Hz]
125 POS 28m 3hd 3000000
35 | T | | | | | | | T | | | | | | T | | | |
Mag. [48m] N
3 A i Ve O

%
/;

z L

K
]

™
o

[ I e I [ I | I I T I
24336 2446 24416 24416 24426 244206 24426

Freq [Hz]

Start Freq [Hz] Stap Freq (2] Tragem, Found Peak [4Bm] Found Peak [Hz]
24396 2ARG hiAxH 3174 2416
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Plot 3: GFSK

C.BER by Cetecom Saarbruecken Germany

Ref. Level Offzet [dB] Detector Sweeptime 5 Wideo BN [Hz) B [Hz]
125 POS 28m 3hd 3000000

Mag. [4Bm] i w”f %““"w\

05

Ry | L1 A T S G | R O
0
24786 24795 24796 2486 24816 24816 24826

Freq [Hz]

Start Freq [Hz] Stop Freq [Hz] Tracem. Found Peak [4Bm] Found Peak [Hz]

24786 24826 hAxH 2046 2486
Results:
Modulation Max. peak output power [dBm]
Frequency [MHz] 2402 2441 2480
GFXK 2.13 3.17 2.96
Pi/4 DQPXK NA NA NA
8DPXK NA NA NA
Measurement uncertainty +2dB
RBW / VBW: 3 MHz
Limits:
Under normal test conditions only, for frequency
range 2400-2483.5 MHz Max. 1.0 Watt
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Test report no.1-1531-01-05/09

5.11 Max. peak output power (radiated) § 15.247 (b)(1)

Modulation: GFSK

Results:
Test conditions Max. peak output power EIRP [dBm]
Frequency [MHZ] 2402 2442 2480
Thom Vhom 0.28 -0.35 -0.14
Measurement uncertainty +3dB

RBW / VBW: 3 MHz
Measured at a distance of 3m

Limits:

Under normal test conditions only, for frequency

range 2400-2483.5 MHz kb OGS
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Test report no.1-1531-01-05/09

CETECOM

5.12 Band-edge compliance of conducted emissions 815.24)

Modulation: GFSK

Plot 1 of 4 (hopping off, lowest frequency):

C.EBER by Cet_equ'gaarbru'edién Germany

Ret. Level Offset [dB] Detector Sweeptime [£] Wideo B [Hz] | REW[Hz]
125 FOS 25m 100k 100000
L0 o T 1 T 11 1 1 11 11 T o 1T T T T T
Mag. [48 - -
ag. [dBm] 2 / . \
RIS -
Trace = / \ d
o 20 : / \ :
-30 : NJ \/ :
Peak 8 il \ Al'\ -
= Ok it i AR
Bl Ty Y TN R W T T Al
Peak &0 I [ [ [ [ [ [ T | L1 [
€ 23956 23960 13976 239806 23996 246 240G 240206 240306 240405 24056
Frequensy [Hz]
Found Peak [dBm] Found Peak [Hz| Tragemade Delta [4B]
1687 24026 hAsH HAT
Plot 2 of 4 (hopping on, lowest frequency):
C.EBER by Cet_equ'gaarbru'edién Germany
Ret. Level Offset [dB] Detector Sweeptime [£] Wideo B [Hz] | REW[Hz]
125 FOS 25m 100k 100000
L0 o T 1 T 11 1 1 11 11 T o 1T T T T T
Mag. [48 - -
. U /v l\ /v K\ er \ /
0 F v -
Traced F r/ \"‘/ w 3
20 - / 2
A :
Peak i 8 w i -
Sl - J Aol 11 :
40 RS wwrw
Peak &0 I [ [ [ [ [ [ T | L1 [
€ 23956 23960 13976 239806 23996 246 240G 240206 240306 240405 24056
Frequensy [Hz]
Found Peak [dBm] Found Peak [Hz| Tragemade Delta [dB]
1887 24036 hAsH 40.84
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Plot 3 of 4 (hopping off, highest frequency):

C.BER by Cetecom Saarbruscken Germany

Ref. Level Dffsat [dB] Detector Swaeptime [£] Video Bill [Hz] RBW [Ha]
125 POS 28m 100k 100000
L I O I O O O
Mag.ftom] - e -
A0 : / \ :
Tracet c / \ 3
— A / \ o
30T _|
Peak 13 & Fv\ -
0T e g e Ao g T
Feak A C11 Ll [ [ [ L1l [ [ L1l Ll L
—%= 24786 24736 24856 24816 24826 24836 24845 24856 24866 24875 24886 24B3G
Fraqueney [Hz]
FoundPekidn] | Fownd Pkl Tmote Dats 85]
2815 2486 hAxH 47 .88
Plot 4 of 4 (hopping on, highest frequency):
C.BER by Cetecom Saarbruscken Germany
Ref. Level Dffsat [dB] Detector Swaeptime [£] Video Bill [Hz] RBW [Ha]
125 POS 28m 100k 100000
L I I B
Mag. {48 - B
0. [dBm] 0 J/ VL\ J .ﬂ\
a0 7 iy -
Tracet c \ 3
20 - \ z]
30T _|
Pk Rﬂ 7 ]
% el W :
C | Iy -
A0 TR ™ B VTR N TR REY RN S PV Y TR P
Feak A C11 Ll [ [ [ L1l L1 [ Ll Ll L
—%= 24786 24736 24856 24816 24826 24836 24845 24856 24866 24875 24886 24B3G
Fraqueney [Hz]
FoundPekidn] | Fownd Pkl Temote Dats [85]
2817 247905 hAxH 48 .67
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Test report no.1-1531-01-05/09

CETECOM"

Results:

SZENARIO DELTA VALUE [DB]
hopping off, lowest frequency > 20 dB
hopping on, lowest frequency > 20 dB
hopping off, highest frequency > 20 dB
hopping on, highest frequency > 20 dB

Measurement uncertainty +1,5dB

Limits:

conditions only

In any 100 kHz bandwidth outside the frequency bhanghich the spread spectrum @r
digitally modulated intentional radiator is openati the radio frequency power that
produced by the intentional radiator shall be asi€0 dB below that in the 100 kH
Under normal tesfl bandwidth within the band that contains the highest| of the desired power, base
on either an RF conducted or a radiated measuretahuation below the genera
limits specified in Section 15.209(a) is not reqdirln addition, radiated emission
which fall in the restricted bands, as defined éctibn 15.205(a), must also compl
with the radiated emission limits specified in $@ttl5.209(a) (see Section 5.205(c}).
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Test report no.1-1531-01-05/09

5.13 Band-edge compliance of radiated emissions §15.205

Modulation: GFSK

Plot 1 o 2: Lower restricted Band

Cetecom ICT Services GmbH
FCC Part 15 (TX-Mode)

Restricted Band Low

80.0

60.0

50,04

Amplitude / dBpvV

2004

| | | | | | | |
t t t t t t t |
23106 23206 23306 23406 23506 2.360G 23706 2.380G 23906 2.4006
Frequency / Hz
Operator: Reschke

1-1531-01-05_09_TX_FCC_BEC.TIL Polarisation: Vertical

10:05:37 AM, Friday, May 28, 2010 Company: SIEMENS Audiologische Technik

Plot 2 o0 2: Upper restricted Band

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Restricted Band High

80.0T

60.04

5004

4004

Amplitude / dBpV

3004+

2004

| | | | | | | | | | | | | | | | | | | |
t t t 1 t t t t t t t t t t t 1 t t t 1
2480G  2481G  2482G  2483G  2484G  2485G  2486G  2487G  2488G  2489G  2490G  2491G  2492G  2493G  2494G  2495G 249G  2497G 249G  2499G  2.500G

Frequency / GHz
Operator: Reschke
1-1531-01-05_09_TX_FCC_BEC.TIL Polarisation: Vertical
10:06:16 AM, Friday, May 28, 2010 Company: SIEMENS Audiologische Technik

Result & Limits:
passed, see plots
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5.14 Spurious Emissions - conducted (Transmitter) 8 1547 (c)(1)

Modulation: GFSK

Plot 1 of 3: lowest channel

Detertor BB HZ] fe1GHz Iast VB 1] a5t RE [H]
PO3 100k 1 1000000

Mag. [dBm] g

Tracel 20

-20

40
Ref. Line

Rl

0 [
Limit Line M 11 | [ | N Y | Y | [ | | T |

|
0 5G 106 156 206 %6

0w
=
[

Frequency [Hz)

L e Trasamade Rafeten [t
RET I 1922

Plot 2 of 3: middle channel

Detertor BB HZ] fe1GHz Iast VB 1] a5t RE [H]
PO3 100k 1 1000000

Mag. [dBm] g

Tracel 20

-20

40
Ref. Line

Rl

£0

%

Limit Line

70

ik 3

ra
oh
@
0w
=
[

56 106 156 206

Frequency [Hz)

L e Trasamade Rafeten fon]
4743 hAH 287
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Plot 3 of 3: highest channel

Detector BNAVENN [Hz] f216Hz I3t VB [Hz] last REAY [Hz]
pos 100k h 1000000
10 i il | | | | | | | | | | | | | | | | | | | | | | [
Mag [Bm] g
-0 _ _
Traced o :
20 - | 4 ‘ :
A0 :
Ref. Line - B
0 |
o = | | =
Limit Line 0 M L1 ‘ I | i N " N I | T A | I I .
0 86 106G 186G 206 256 306
Frequency [Hz)
Limit [dBm] Tracemode Feferance [dBm)
73 I 27
Result & Limits:
Emission Limitation
amplitude of limit actual attenuation
f [MHZz] emission max. allowed | below frequency of results
[dBm] emission power operation [dB]
2402 1.92 30 dBm Operating frequen
No critical peaks detected! All detected
spurious emissions are below the 20 dB -20 dBc -- complies
criteria.
2441 2.57 30 dBm Operating frequen
No critical peaks detected! All detected
spurious emissions are below the 20 dB .20 dBc -- complies
criteria.
2480 2.70 30 dBm Operating frequen
No critical peaks detected! All detected
spurious emissions are below the 20 dB .20 dBc -- complies
criteria.

Yy

Yy

Measurement uncertainty + 3dB
F<1GHz RBW: 100 kHz VBW: 100 kHz
F>1GHz RBW: 1 MHz VBW: 1 MHz
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Test report no.1-1531-01-05/09

5.15 Spurious Emissions > 30 MHz- radiated (Transmittejy § 15.247 (c)(1)

Modulation: GFSK

Plot 1: 0.03 - 1 GHz vertical/horizontal (lowestcimel)

Common Information

EUT: TEK connect

Serial Number: MEC: 001FF8F79BE6

Test Description: FCC Part 15

Operating Conditions: Bluetooth test mode TX, channel 0 / 2402MHz
Operator Name: HNA / Kraus

Comment:

Scan Setup: STAN_Fin [EMI radiated]
Hardware Setup: Electric Field (NOS)
Level Unit; dBuv/m
Subrange Detectors IF Bandwidth Meas. Time Receiver
30 MHz - 1,05 GHz QuasiPeak 120 kHz 15s Receiver

FCC_10m(B)

60T
55T
50T

45+ FEC-10m—B

401

35T |

30
25+
20:- *®
151

10t 0

Level in dBuV/m

0 t t t +—t t t t t t t +—t 1

30M 50 60 80 100M 200 300 400 500 800 1,05
Frequency in Hz

Final Result 1

Frequency QuasiPeak Meas. Bandwidth Antenna Polarity Turntable Corr. Margin Limit Comment
(MHz) (dBuV/m) Time (kHz) height position (dB) (dB) (dBuV/m)
(ms) (cm) (deg)
43.771800 10.0 | 15000.000 120.000 198.0 | V 131.0 13.3 20.0 30.0
46.587900 10.0 | 15000.000 120.000 98.0 | V 116.0 13.3 20.0 30.0
733.699950 20.4 | 15000.000 120.000 198.0 | H 285.0 23.3 15.6 36.0
817.003950 20.9 | 15000.000 120.000 154.0 | H 41.0 24.1 15.1 36.0
916.348650 22.4 | 15000.000 120.000 3740 | H 57.0 25.3 13.6 36.0
983.254050 22.8 | 15000.000 120.000 246.0 | V 107.0 25.7 21.2 44.0
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Hardware Setup: EMI radiated\Electric Field (NOS) - [EMI radiated]

Subrange 1
Frequency Range: 30 MHz - 2 GHz
Receiver: Receiver [ESCI 3]
@ GPIBO (ADR 20), SN 100083/003, FW 4.32
Signal Path: without Notch
FW 1.0
Antenna: VULB 9163

SN 9163-295, FW ---

Correction Table (vertical): VULP6113

Correction Table (horizontal): VULP6113

Correction Table: Cable_EN_1GHz (1005)
Antenna Tower: Tower [EMCO 2090 Antenna Tower]

@ GPIBO (ADR 8), FW REV 3.12

Turntable: Turntable [EMCO Turntable]
@ GPIBO (ADR 9), FW REV 3.12

EMC 32 Version 8.10.00

Plot 2: 1 - 12 GHz vertical/horizontal (lowest chal)

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Radiated Emissions 1 GHz - 12,75 GHz

Amplitude / dBpvV

4 4 4

1 t t t t t t t t t t t

106 206 306 406 506 606 706 806 9.06 1006 1106 1206
Frequency / Hz

Operator: Reschke

1-1531-01-05_09_TX_FCC_CHO.TIL Polarisation: Vertical

10:03:56 AM, Friday, May 28, 2010

Company: SIEMENS Audiologische Technik
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Plot 3: 12 - 25 GHz vertical/horizontal (valid falt channels)

Mar ker 1 [T1] RBW 1 MHz RF Att dB
Ref Lvl 41.87 dBuVv VBW 1 MHz
97.3 dBuv 17.18436874 GHz SWr 74 ns Uni t dBpv
97.
10.3 HB Of f set
9
8
7
6
L D1 54 [dBpv.
5
4 ! ™ M A oAl ) o~ AN A,
A AT A NP AP NRC R A7 1 W ~ A4 20 Wi W T W) \{W
3
2
1
-2.7
Start 12 GHz 1.3 GHz/ Stop 25 GHz
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Plot 4: 0.03 - 1 GHz vertical/horizontal (middleacimel)

Common Information
EUT:
Serial Number:

TEK connect
MEC: 001FF8F79BE6

Test Description: FCC Part 15
Operating Conditions: Bluetooth test mode TX, channel 39 / 2441MHz
Operator Name: HNA / Kraus

Comment:

Scan Setup: STAN_Fin [EMI radiated]
Hardware Setup: Electric Field (NOS)

Level Unit; dBuVv/m
Subrange Detectors IF Bandwidth Meas. Time Receiver
30 MHz - 1,05 GHz QuasiPeak 120 kHz 15s Receiver
FCC_10m(B)_3
60T
551
50T
451 FEC-10m-B
40T
g 5t |
.1 |
=
g 30
£ 3
2 o5t
71 *
20T "
151
10—
54
0 t t ——— t t t t t ———+ |
30M 50 60 80 100M 200 300 400 500 800 1,05
Frequency in Hz
Final Result 1
Frequency QuasiPeak Meas. Bandwidth Antenna Polarity Turntable Corr. Margin Limit Comment
(MHz) (dBuV/m) Time (kHz) height position (dB) (dB) (dBuV/m)
(ms) (cm) (deg)
39.111000 9.6 | 15000.000 120.000 118.0 | V 4.0 13.4 20.4 30.0
46.074450 10.2 | 15000.000 120.000 2030 | V 78.0 13.3 19.8 30.0
49.310100 9.8 | 15000.000 120.000 142.0 | V 288.0 13.4 20.2 30.0
692.637000 19.4 | 15000.000 120.000 2200 | V 12.0 22.3 16.6 36.0
755.036850 20.6 | 15000.000 120.000 2200 | V 2.0 23.7 15.4 36.0
875.492850 22.1 | 15000.000 120.000 133.0 | V 4.0 24.9 13.9 36.0
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Hardware Setup: EMI radiated\Electric Field (NOS) - [EMI radiated]

Frequency Range:
Receiver:
Signal Path:

Antenna:

Antenna Tower:

Turntable:

EMC 32 Version 8.10.00

Subrange 1
30 MHz - 2 GHz

Receiver [ESCI 3]

@ GPIBO (ADR 20), SN 100083/003, FW 4.32
without Notch

FW 1.0

VULB 9163

SN 9163-295, FW ---

Correction Table (vertical): VULP6113
Correction Table (horizontal): VULP6113
Correction Table: Cable_EN_1GHz (1005)
Tower [EMCO 2090 Antenna Tower]

@ GPIBO (ADR 8), FW REV 3.12

Turntable [EMCO Turntable]
@ GPIBO (ADR 9), FW REV 3.12

Plot 5: 1 - 12 GHz vertical/horizontal (middle cinaf)

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Radiated Emissions 1 GHz - 12,75 GHz

Amplitude / dBpvV

Operator: Reschke
1-1531-01-05_09_TX_FCC_CH39.TIL

10:17:23 AM, Friday, May 28, 2010

4 4 4
1 1 1
7.06 1106 12.06

Frequency / Hz

Polarisation: Vertical

Company: SIEMENS Audiologische Technik
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Plot 6: 0.03 - 1 GHz vertical/horizontal (highebtanel)

Common Information

EUT: TEK connect

Serial Number: MEC: 001FF8F79BE6

Test Description: FCC Part 15

Operating Conditions: Bluetooth test mode TX, channel 78 / 2480MHz
Operator Name: HNA / Kraus

Comment:

Scan Setup: STAN_Fin [EMI radiated]

Hardware Setup: Electric Field (NOS)
Level Unit;
30 MHz - 1,05 GHz QuasiPeak 120 kHz 15s Receiver

FCC_10m(B)_3

60T
551
50T
45T FCC_10m_B
40T
g 35T ]
= I |
=3
8 30
S -
2 25t
g 7l *»
20T “
151 ‘
1of ®
5+
0 t t t t t t t t t t t t t |
30M 50 60 80 100M 200 300 400 500 800 1,05
Frequency in Hz
Final Result 1
Frequency QuasiPeak Meas. Bandwidth Antenna Polarity Turntable Corr. Margin Limit Comment
(MHz) (dBpV/m) Time (kHz) height position (dB) (dB) (dBpV/m)
(ms) (cm) (deg)
34.999200 11.1 15000.000 120.000 2120 | V 16.0 13.0 18.9 30.0
54.012000 13.1 15000.000 120.000 220.0 | V 94.0 13.0 16.9 30.0
682.840050 19.0 15000.000 120.000 2200 | H -1.0 22.0 17.0 36.0
726.820950 20.2 15000.000 120.000 220.0 | V 200.0 23.1 15.8 36.0
891.048750 22.1 15000.000 120.000 980 | V -1.0 25.1 13.9 36.0
943.255950 22.4 15000.000 120.000 2200 | H 186.0 25.3 13.6 36.0

2010-06-24 Page 32 of 49



CETECOM ICT Services GmbH
Test report no.1-1531-01-05/09

CETECOM "

Hardware Setup: EMI radiated\Electric Field (NOS) - [EMI radiated]

Frequency Range:
Receiver:
Signal Path:

Antenna:

Antenna Tower:

Turntable:

EMC 32 Version 8.10.00

Subrange 1
30 MHz - 2 GHz

Receiver [ESCI 3]

@ GPIBO (ADR 20), SN 100083/003, FW 4.32
without Notch

FW 1.0

VULB 9163

SN 9163-295, FW ---

Correction Table (vertical): VULP6113
Correction Table (horizontal): VULP6113
Correction Table: Cable_EN_1GHz (1005)
Tower [EMCO 2090 Antenna Tower]

@ GPIBO (ADR 8), FW REV 3.12

Turntable [EMCO Turntable]
@ GPIBO (ADR 9), FW REV 3.12

Plot 7: 1 - 12 GHz vertical/horizontal (highest ohal)

Cetecom ICT Services GmbH

FCC Part 15 (TX-Mode)

Radiated Emissions 1 GHz - 12,75 GHz

Amplitude / dBpvV

Operator: Reschke
1-1531-01-05_09_TX_FCC_CH78.TIL

10:12:16 AM, Friday, May 28, 2010

4 4 4
1 1 1
7.06 1106 12.06

Frequency / Hz

Polarisation: Vertical

Company: SIEMENS Audiologische Technik
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Results:
SPURIOUS EMISSIONS LEVEL (dBuV/m)
2402 MHz 2441 MHz 2480 MHz
Level Level F Level

F [MHz] | Detector [dBuV/m] F [MHz] | Detector [dBuV/m] | [MHZ] Detector [dBuV/m]
4804 Avg 42.9 4884 Avg 45.2 4960 Avg 44.3
9606 Avg 514 9768 Avg 51.0 9920 Avg 50.8

1628 Avg 25.0

3256 Avg 28.8

Measurement uncertainty +3 dB

f<1 GHz : RBW/VBW: 100 kHz

Limits: § 15.247 (c)

£ 1GHz : RBW/VBW: 1 MHz

In any 100 kHz bandwidth outside the frequency batridast 20dB below the highest level of the @ekir
power. In addition, radiated emissions which falthe restricted bands, as defined in §15.205(a$t miso
comply with the radiated emission limits specifiecd§15.209(a) (see §15.205(c)).

Limits: § 15.209

Frequency [MHZz] Field strength [uV/m] Measurement distance (m)
30 - 88 100 (40 dBuVv/m) 3
88 - 216 150 (43.5 dBuV/m) 3
216 - 960 200 (46 dBuV/m) 3
above 960 500 (54 dBuV/m) 3
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5.16 Spurious Emissions - radiated (Receiver) § 15.109

Modulation: GFSK

Plot 1: 0.03 - 1 GHz vertical/horizontal (receiver)

Common Information

EUT: TEK connect
Serial Number: MEC: 001FF8F79BE6
Test Description: FCC Part 15
Operating Conditions: Bluetooth test mode RX, channel 78 / 2480MHz
Operator Name: HNA / Kraus
Comment: 3.7V battery
Scan Setup: STAN_Fin [EMI radiated]
Hardware Setup: Electric Field (NOS)
Level Unit: dBpv/m
Subrange Detectors IF Bandwidth Meas. Time Receiver
30 MHz - 1,05 GHz QuasiPeak 120 kHz 15s Receiver

FCC_10m(B)_3

60T
55T
50T
451 FEEC-10m-B
40T
g 35T J
s |
=
g 30
£ -
& 257
4 4 “
20T Y 4
157 ’
10T ‘
5+
0 t t t t t t t t t t t t t i
30M 50 60 80 100M 200 300 400 500 800 1,05
Frequency in Hz
Final Result 1
Frequency QuasiPeak Meas. Bandwidth Antenna Polarity Turntable Corr. Margin Limit Comment
(MHz) (dBuV/m) Time (kHz) height position (dB) (dB) (dBuV/m)
(ms) (cm) (deg)
47.125050 9.4 15000.000 120.000 2200 | H 273.0 13.3 20.6 30.0
53.996100 13.3 15000.000 120.000 105.0 | V 92.0 13.0 16.7 30.0
719.758200 20.1 15000.000 120.000 1240 | V 289.0 23.0 15.9 36.0
740.843700 20.5 15000.000 120.000 2200 | H 260.0 23.4 15.5 36.0
920.925000 22.4 15000.000 120.000 2120 | V 184.0 25.3 13.6 36.0
992.649000 22.9 15000.000 120.000 98.0 | V 107.0 25.7 21.1 44.0
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Hardware Setup: EMI radiated\Electric Field (NOS) - [EMI radiated]

Frequency Range:
Receiver:
Signal Path:

Antenna:

Antenna Tower:

Turntable:

EMC 32 Version 8.10.00

Subrange 1
30 MHz - 2 GHz

Receiver [ESCI 3]

@ GPIBO (ADR 20), SN 100083/003, FW 4.32
without Notch

FW 1.0

VULB 9163

SN 9163-295, FW ---

Correction Table (vertical): VULP6113
Correction Table (horizontal): VULP6113
Correction Table: Cable_EN_1GHz (1005)
Tower [EMCO 2090 Antenna Tower]

@ GPIBO (ADR 8), FW REV 3.12

Turntable [EMCO Turntable]
@ GPIBO (ADR 9), FW REV 3.12

Plot 2: 1 - 12 GHz vertical/horizontal (receiver)

Cetecom ICT Services GmbH
FCC Part 15

Radiated Emissions 1 GHz - 12,75 GHz

Amplitude / dBpvV

Operator: Reschke

11:07:41 AM, Friday, May 28, 2010

4 4
1 1
1106 12.06

4
t
706
Frequency / Hz

Polarisation: Vertical

Company: SIEMENS Audiologische Technik
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Plot 3: 12 - 25 GHz vertical/horizontal (receiver)

Mar ker 1 [T1] RBW 1 MHz RF Att 0 dB
Ref Lvl 41.82 dBuVv VBW 1 MHz
97.3 dBuv 17.15831663 GHz SWr 74 ns Uni t dBpv
97.

10.3 B Off sg

—_

9

L D1 54 [dBuv

Start 12 GHz 1.3 GHz/ Stop 25 GHz
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Results:
Spurious Emissions level [dBuV/m]
fIMHz] Detector [ dIB_ﬁ\\I/e/Im]
No critical spurious emissions detected. All detdatmissions are below the limit!
Measurement uncertainty +3 dB
f <1 GHz: RBW/VBW: 100 kHz $ 1GHz : RBW/VBW: 1 MHz

See above plots

Measurement distance see table

Limits: § 15.109

Frequency (MHz) Field strength (uV/m) Measurement distance (m)
30 -88 100 (40 dBuV/m) 3
88 - 216 150 (43.5 dBuV/m) 3
216 - 960 200 (46 dBuV/m) 3
above 960 500 (54 dBuV/m) 3
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5.17 Spurious Emissions < 30 MHz - Transmitter radiated§ 15.209

Modulation: GFSK

Measured at 10 m distance.
Values recalculated with 40 dB/decade accordirfgQQ rules.

Plot 1:
Magnetic Field Strength
FCC Part 15 —  Limit FCC_magnetic
Limit corrected for 3m measurement distance - Measurement FCC
X PK_Values FCC
QP Values FCC

100.0
e 9.0
H
% 80.0
g 700
g 60.0

10K 10.0K 100.0K Frequency 1.0M 10.0M 100.0M
Operator: Reschke Projekt ID: 1-1531-01-05/09
11:16:45 AM, Friday, May 28, 2010 EUT: TEK connect with Bluecore 3 Plug
Limits:
Frequency (MHz) Field strength (uV/m) Measurement distance (m)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30/29.5 dBuV/m 30
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5.18 Conducted Emissions <30 MHz § 15.107/207

Modulation: GFSK

Not applicable

Limits:

Under normal test conditions only See plots
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1  Test equipment and ancillaries used for tests

In order to simplify the identification of the equipment used at each specific test, each item
of test equipment and ancillaries are provided with an identifier or number in the
equipment list below.

Typically, the calibrations of the test apparatus are commissioned to and performed by an
accredited calibration laboratory. The calibration intervals are determined in accordance
with the DIN EN ISO/IEC 17025. In addition to the external calibrations, the laboratory
executes comparison measurements with other calibrated test systems or effective
verifications. Weekly chamber inspections and range calibrations are performed. Where
possible, rf-generating and signalling equipment as well as measuring receivers and
analyzers are connected to an external high-precision 10 MHz reference (GPS-based or
rubidium frequency standard).

No Labor / ECT e Tvpe Manufact Serial INV. No Kal. Last Next

’ Item quip yp ’ No. Cetecom Art Calibration Calibration
Switch / Control HP

1 n. a. Onit 3488A MeRtechnik 300001691  ne

2 n. a. E‘é""er Supply NGPE 40/40 R&S 388 400000078  VIKIl  27.08.2008  27.08.2010
Power Sensor
50 Ohms, 10 300002681-

3 n. a. MHz-18GHz 1 NRVZL R&S 833894/011 0010 k 26.08.2008  26.08.2010
nWw - 20 mw
Hygro- -/-, 5-45<C, 20- . . n

4 n.a Thetmometer 1orE Thies Clima y 400000080  k 04.05.2010  04.05.2011
Vector Signal

5 n. a. Generator, 300  SMIQ03B R&S 835541/055 888202681' k 25.08.2008  25.08.2011
kHz to 2.2 GHz
Vector Signal

6 n. a. Generator, 300  SMIQ03B R&S 835541/056 888202681' k 26.08.2008  26.08.2011
kHz to 2.2 GHz
Signal
Generator

7 n. a. 0.01/2 - 20 GHz,  SMP02 R&S 835133/011 888202681' k 26.08.2008  26.08.2011
Frequ. Resol.
0.1Hz

8 na Dual Channel NRVD R&S 835430/044 300002681- 26.08.2008  26.08.2010
Power Meter 0004
Switch / Control 300002681-

9 n. a. Ot sscu R&S 338864/003 0006 ne
Precision Step

10 na Attenuator 50 RSP R&S 834500/010 300002681- 26.08.2008  26.08.2010
ohms, 0 - 0007
2700MHz
Frequency
Standard

11 na (Rubidium MFS (Rubidium)  R&S (Datum) 002 300002681 ve 27.08.2008  27.08.2010
Frequency
Standard)
Power Sensor
50 Ohms, 10 300002681-

12 n. a. Whzo18GHz 1 NRVZL R&S 833894/012 0013 k 26.08.2008  26.08.2010
nw - 20 mw

13 n. a. Directional 101020010 Krytar 70215 300002840  ev
Coupler

14 n.a. DC-Blocker 8143 Inmet Corp. none 300002842 ne

15 n. a. Powersplitter 6005-3 Inmet Corp. 300002841 ev

16 n. a. Temperature VT 4002 Heraeus 58566046820010 300003019 Ve 28.05.2009  28.05.2011
Test Chamber Voetsch
CBT (Bluetooth CBT

17 n. a. Tester + EDR 1153 9000K35 R&S 100185 300003416  vIKIl  27.08.2008  27.08.2010
Signalling)
Spectrum

18 n. a. f\ong(')yégz?k'*z FSP30 R&S 100886 300003575  k 25.08.2008  25.08.2010
140..+30dBm
CBT-K57

19 n. a. Software-Option ~ CBT-K57 R&S 101051 300003910  ne
for CBT/CBT32
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DC power Hp
20 n. a. supply, 60vde,  6032A Mettechnik 2818A03450 300001040 Ve 08.01.2009  08.01.2012
50A, 1200 W
21 n. a. PowerAttenuator 8325 Byrd 1530 300001595
Double-Ridged
22 n.a. Waveguide Hom 5y, EMCO 8812-3088 300001032  vIKI  05.03.2009  05.03.2011
Antenna 1-
18.0GHz
23 n. a. Active Loop 6502 EMCO 2210 300001015  ne
Antenna
24 n. a. Anechoic MWB 87400/02 300000996
chamber
System rack for
25 SpecA. EMI 85900 HP LV. * 300000222  ne
2 _2e measurement
solution
Atrtificial Mains 9
26 9 kHzto 30 MHz,  ESH3-Z5 R&S 828576/020 300001210 Ve 06.01.2010  06.01.2012
4 x 25 Ampere
27 n. a. Relais Matrix 3488A HP . 2719A15013 300001156  ne
MeRtechnik
28 n.a Relais Matrix PSU R&S 890167/024 300001168  ne
29 n.a Isolating RT5A Grundig 9242 300001263  ne
Transformer
Three-Way HP
30 n. a. Power Splitter, 11850C MeRtechnik 300000997 ne
50 Ohm
31 n. a. Smtmh [ Control 5,880 HP 2605€08770 300001443  ne
. WRCG1855/1910-
32 n. a. ][?Ife”rd Reject 1835/1925- Wainwright 7 300003350  ev
40/8SS
. WRCG2400/2483-
33 n.a. ][?Ife”rd Reject 2375/2505- Wainwright 11 300003351  ev
50/10SS
: Quantum Change,
34 n.a. E'n';'fs Ssigrffware Modell TILE- EMCO none 300003451  ne
ICS/FULL
35 n. a. Highpass Filter \l/\g;léxz.g/lse- Wainwright 1 300003492 ev
36 n. a. Highpass Filter \l/\églél'lle' Wainwright 3 300003255 ev
37 n. a. Highpass Filter \é\/sl-éKXTO/lBG— Wainwright 18 300003789 ne
PSA Spectrum Agilent
38 n. a. Analyzer 3Hz-  E4440A g . MY48250080 300003812  k 05.08.2008  05.08.2010
Technologies
26.5 GHz
MXG Microwave Agilent
39 n. a. Analog Signal N5183A 9 ) MY47420220 300003813  k 06.08.2008  06.08.2010
Technologies
Generator
40 na RF Filter Section 939 Agilent MY48260003 300003825  vIKIl  19.08.2008  19.08.2010
9kHz - 1GHz Technologies
TRILOG
4 n. a. Broadband Test- ;) gg143 Schwarzbeck 371 300003854  vIKIl  17.12.2008  17.12.2010
Antenna 30 MHz
-3 GHz
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6 Photographs of the Test Set-up

Photo documentation:

Photo 1:

Photo 2:
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7 Photographs of the EUT

Photo documentation:

Photo 1: conducted sample

Photo 2: conducted sample
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Photo 3: conducted sample

-91058 Erlangen, Germany

DE :
e O r t l c
¢ Contiey :_auuzoa

CG@ FCC: SGI-WL201AP
=/ 1C: 267AB-WL201AP

TekConnect : 202WW072483821

Serial No.:

lllllﬂllllllllll Il IIIIIII

Made in Romania

Photo 4: radiated sample
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Photo 5: radiated sample

SIEMENS

Photo 6: radiated sample

2010-06-24 Page 46 of 49



CETECOM ICT Services GmbH CETECOM

Test report no.1-1531-01-05/09

Photo 7: internal photo

Photo 8: internal photo
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Photo 9: internal photo

Photo 10: internal photo
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Photo 11: internal photo (shielding removed)
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